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HOW TO MAKE USE OF THIS PARTS LIST
IN—=YZPDE K

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index.
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2. txplanation of codes

eSS neen

i} Codes on the “"Note'" column
UERR WMol s

@ A ... means this part is changed from the previous parts list.
BB/ M=V )2 b 233 L THEIEF A NSS4 Bk L 21
@ #O1. ... .. refer to the “"Note’ explanation at bottom of page.
01 N~ Fo R OMAALEMLTTA o

2} Codes on the ""E.C. {Engineering change)” column

"EEERT WMo S

(D) ~.10/83. ... Added from October, 1983
1983108 £ B0 & 7

(Z) D.10/83. ... Obsoleted from October, 1983
1983F 108 £ 1 dfF & nt:

When previous parts {Obsoleted part) and new parts (Added parts) are not interchangeable with each other:
BEoHERUE» L CEEFNIEBE

In this case, even obsoleted part (D .} can be ordered with the obsoleted part number so setect the parts with changed dates and place your ord
IOBERERR OIS A ISEETL D AN TAEd LS TEERHLCLIN, CFRH OB A ERL T I FXTF A
Exampie ({5))

Ref. Note Part No. Description E.C. Amt
No. e a i Req.
JEAT &h w ZEFA 58 &% E78 ]
|t ©. B1401.100-000  Needle bar 1D10/83] /Y k- -
11 B1401-100-000-A Needle bar 1A10/83! /vy k- 1
A{z 81105-200-000 Frame cover 0710/83] [(81105-300-000 ] -
_ T 4 [
[B1105-300-000]  Frame cover lA.10/83" T L — LA 1

—@ tn case when.previcus parts and new part are interchangeable with each other:
ORI S H BIEGENE D

fn this case the new part number is replaced on the ' 5 % (Japanese)” column of the previous parts, so please order by the new part number
IOBEE BRIV SHBMEEF NS HIFLOCSBARALTHNITOT. FLUOUSKET I FX TG

(& c.10/33
1 »  [B11055500000]  Frame cover lc.10/83] E1108-660T00 1
Correct No. Wrong No.
T LS E RN

Please order by the correct part number.
ELOSFTIEXTF A
@ M10/83 The amount required s changed from October, 1983
The new amount required is shown in the "Amt. Req’’. column,
OBFINR I NHBHArZTFC L~ —OBSHBWNCEIRLCHErERLTHD Y

3} Codes on the "Amt. Req.” column
B WoiLsS

@ 2 indicates amount required is 2.
HKE, 2M@sRH LI
@20 ... Indicates length in meters. (unit is meter)
Ba, 2A4A-biLAERDHLED (B —-bLTE)
3 — . Indicates parts obsoleted from the parts list.
IR — YRR S S EIRE E T ERS T 3
@ . Indicates sub parts which construct the assembly part.

Assembly part is shown as ""asm.’ and 7 1 in Japanese, in the "Description” column.
AR AW L T2 FEMEAERHL 2T HIAGRSBEMIRT T "asm” WX T2 ¢RRLTHN
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When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the corresponding PART NUMBER
(ex. B1109-012-A00) and aiso the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover} or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.
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IDR=Y Y AMIEBSI N T S HASMS A EX0BE,. BEOBES(HAE. B1109-012-A00) TIEX T & L,
EbET, TR ARA—U AL OEIRES (FFEET. A E, N0010-01)REF, BIRES 4 TERBEU o T
T. X, ARDEHEBLO--MBATF 2 21BESHIN I TOHOT I THTEN,
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1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)

EMARERK (1)




REF.NO NOTE PART NO. DESCRIPTIGCN By 4 A AMT.

1 135-35505 BRACKET SSELM WLL) i

2 135-35406 BAR RS EUM b E S 1

3 135-34508 SPRING AFFIIIITTRINTYNT R 1

4 135-35604 ARM A+53A99977 1

S 135-34409 ARM 3I9HI9T" 1

6 135-34607 BASE AP IRAIAY-9 7R 1

7 [3164-555-B00  OUTER PRESSER PLATE FU2-1¥1 1

8 SS-7110740-TP  SCREW 11/64-40 L=7 he3FdT 11/64-40 L=7 i

9 135-34755 WIRE CABLE ASHM. I4Y-5-7"K 73 1
10 135-35158 LEVER BASE ASH. ALIRALNT =274 §3 1
11 D3164-555-B00  OUTER PRESSER PLATE 7o2-4%1 (1)
12 58-7110740-TP  SCREW 11/64-40 L=7 TREFRYT 11/64-40 L=7 (D
13 SD-0600321-SP  HINGE SCREW D=6 H=3.2 27uxd™ D=6 H=3.2 (D
14 HS-6120310-SP  NUT 3/16-28 YAy FIr 3/16-28 (13
15 $5-8111251-SP  SCREW 11/64-40 1=12.0 bA%YT 11/64-40 1,=12 (1
16 NS-6110310-SP  NUT 11/64-40 oyarryE 11/64-40 (1)
17 135-35703 FEED CAM SV MUY T 1
18 135-21760 LEVER ASH. RTURAFTE L= (93) 1
19 135-34300 NOTCH $959%Y /¥ 1
20 NS-6620310-SP  NUT 3/16-32 gyprroh 3/16-32 2
21 135-35208 STAY LOCKER AT-0Y%- 1
22 135-35356 STAY GUIDE ASH. AT-BTALTFY2TY 1
23 135-25209 LENGTHWISE FEED LEVER SHAFT, B 2FEYYLAT-I"Y B i
24 #01  135-23709 LENGTHVISE FEED LEVER SHAFT, A AFAPRUNT-IT A 1
25 $5-9151610-SR  SCREW 15/64-28 =16 097" A 15/64-28 1
26 CS-1401113-TH  THRUST COLLAR D=14 ¥=10.5 23Zb9F D=14 ¥=10.5 1
27 $5-9660940-TP  SCREW 1/4-40 1=8.5 oYBIERT AL 1/4-40 L=8.5 2
28 $8-6111010-TP  SCREW 11/64-40 L= 9.5 L339” 11/64-40 L=3.5 2
29 $5-4080620-TP  SCREW 1/8-44 L=6 : FATEY" 1/8-44 L=6 2
30 ¥P-0330500-0E  WASHER 3.3X6X0.H LigTHT % 3.3X6X0.5 2
31 $5-1110840-SP  SCREW 11/64-40 L=8 ¥539" 11/64-40 L=8 1
32 $8-6151712-TP  SCREW 15/64-28 L=16.5 ayHIPIRT A 15/64-28 1
33 S8-7110710-SP SCREW 11/64-40 L=7 IWEIFYT 11/64-40 L=7 2
34 B1817-205-0AB  SHUTTLE RACE RING ASH. Hyay +hp~<491 Fua™y 1
35 £1828-205-0A0 BOBBIN CASE ASM. AT Ur-2 93 1
36 B1805-205-000  BOBBIN xeTy 1
37 B1818-205-00B  SHUTTLE H a9 3 1= 1
38 B1812-205-000  SHUTTLE DRIVER FTI4NT - 1

Note ( ¥&2 )#01....SELECTING PARTS E AR



2. FRAME & MISCELLANEOUS COVER COMPONENTS (2)
HERAEBIR (2)

23 22 o

5 4 3 2 i 25 24 13 2
26
REF.NO NOTE PART NO. DESCRIPTION I AMT
1 SS-6151712-TP  SCREW 15/64-28 L=16.5 n9RH7IE" A 15/64-28 4
2 G5123-103-000  ADJUSTING BLOCK THLAAL" Fare4hz 1
3 SM-6051602-TP  SCREW M5X0.8 L=18 nYAs7+E" 4 M5X0.8 L=16 1
4 G5122-103-000  CYLINDER BRACKET GUIDE THIAFALT FRFTRPTALT 1
D $S-4080610-SP _ SCREY 1/8-44 1=6.4 FATRY" 1/8-44 1,=6.4 2
6 135-30951 LOWERING CONNECTING LEVER ASM. TYFFTLURYUNT - (53) 1
7 35-8150810-SP SCREW 15/64-28 L=8 FARYT 15/64-28 L=7.5 1
8 135-33302 BELT COVER ATREHAT - 1
9 G5005-103-000  SWITCH INSTALLING PLATE AF2RASW FIYF A% 1
10 S3-7110840-SP  SCREW 11/64-40 [=7.38 hEIEY” 11/64-40 1=7.8 2
11 WP-0450801-SD  WASHER 4.5X10.0X0.8 38797 4.5X10X0.8 2
12 135-33906 MACHINE BASE AT MIYFRT 4 1
13 135-33401 BED COVER A AT bINT - (A) 1
14 PC-0105080-00  SPEED CONTROLLER Ak -} AVIR-F 1
15 G5052-100-004A  SLIDE CYLINDER . TFIZTLET JUURT 1
16 G5129-103-000  CYLINDER PIN FEIZFART SWUET JLeT ety 1
17 RE-0400000-KO  E-SHAPED SNAP RING (4MM) En™5b29 4 1
18 G5039-103-000  PLUG FAEY 1
19 G5019-100-000  BARBED FITTING JOINT NT=TT 9RTF 1
20 GHP-03524000 UNIVERSAL ELBOW M5 IAET Mb 1
21 SH-8062002-TP  SCREW M6 L=20 oYEYPFRT A M6 L=20 1
22 SH-8052002-TP  SCREW M5 L=20 RYFIPFRAE M5X0.8 L=20 2
23 G5116-103-000  SLIDE CYLINDER BASE FHIZTAFT FTRTA 1
24 SH-6052002-TP  SCREW M5 L=20 oyhy7IR AR M5X0.8 L=20 2
25 (5126-103-000  BALL RETAINER BRACKET T E /L) B Nl 1 6 1
26 G5119-103-000  GUIDE PLATE FHIZFALT AFIARA 1



3. WORK CLAMP FOOT COMPONENTS (1)
AR/ (1)

2l

R

34 33 32 30 28 2726 24 22 2l 19 18
35 29 29 23 20

REF.NO NOTE PART WO. DESCRIPTION A AMT
1 $S-6080410-SP SCREW 1/8-44 L=4 k725" 1/8-44 L=4 Z
2 SH-4862001-SC  SCREW M2.6 L=20 FATaRYT M2.6 L=20 2
3 G5089-100-000  MICROSWITCH NUT PLATE R4TALYF FIM2 1
4 (5061-100-000  MICROSWITCH TIIYL AT4ETA4YF 1
D G5058-100-000  SLIDE CYLINDER SWITCH LEVER nIERL ATART2AA9FE 4 UhT- 1
6 B2548-280-000  BALL RETAINER EVEVUEAR A R Lk 1
7 B2549-280-000  WORK CLAMP FOOT MOUNTING BASE EVEVDE NS 7
8 38-8150810-SP  SCREW 15/64-28 L=8 FAFST 15/64-28 L=7.5 1
g 38-7090710-3P  SCREW 9/64-40 L= 6.8 LT 9/64-40 L=6.8 1
10 PA-1001801-A0 _ AIR CYLINDER RITFIN VT _ 2
11 G5120-100-000  WORK CLAMP FOOT LEVER, FRONT RIZJAFI IYUR™ -7 474 2
12 (5027-100-000  SCREW 11/64-40 L=8 FARYT 2
13 G5116-100-000  CYLINWDER BRACKET IR IR R 2
14 G5117-100-000  CYLINDER PIN i RIFIFFL IUU2"-F%9 =™y 2
15 RE-0300000-K0 _ E-SHAPED SNAP RING (3MM) Ed"2b 40 3 2
16 G5102-103-000  WORK CLAMP FOOT BASE, FRONT RITFIPFI 274 1
17 SM-6061552-SP  SCREW M6 L=15 nyPI7IE" A M6 L=15 1
13 G5103-103-000  WORK CLAMP FOOT BASE, REAR SINTFINFIRTA 1
19 G5114-103-000  SLIDE SHAFT BUSHING, FRONT FHIZIAET RIARN 1
20 SM-6052002-TP _ SCREW M5 L=20 nyyy73E" b M5X0.8 L=20 2
21 G5109-103-000  GAUGE MAEUE N 1
22 SS-7090710-SP  SCREW 9/64-40 L= 6.8 IhEFFYT 9/64-40 L=6.8 2
23 WP-0450801-SD  WASHER 4.5X10.0X0.3 B33 97% 4.5X10X0.8 2
24 SM-6051552-SP SCREW H5 L=15 ayBs7 R AL M5X0.8 L=15 2
25 YP-0501016-5C  WASHER 5X10.5X1 B33 477 5X10.5X1 2
26 SH-6052002-TP  SCREW M5 L=20 oyhy 7R AR M5X0.8 L=20 2
27 G5108-103-000  FEED PLATE INSTALLING PLATE 2)1¥T Y42 MYIHR 1
28 G5040-103-000 - FEED PLATE SCREV 2)1¥T YRAMFARYT 2
29 WP-0450801-SD  WASHER 4.5X10.0X0.8 5317 % 4.5X10%X0.8 2
30 (5113-103-000  SLIDE SHAFT A$IZ74F" J¥Yb 1
31 G5115-103-000  SLIDE SHAFT BUSHING, REAR THIZTALT IILARN 1
32 SM-6052002-TP  SCREW HS L=20 oyyy7 IR RN M5X0.8 L=20 2
33 135-33500 BED COVER B AT 9 MINT-(B) 1
34 (G5125-103-000  SLIDE SWITCH BASE THLR54E" SWRUYFRT 2 4 1
35 $5-6111010-SP SCREY 11/64-40 L= 9.5 k339" 11/64-40 1=9.5 2
36 38-6111010-SP SCREW 11/64-40 L= 9.5 E53%9" 11/64-40 L=9.5 2
37 WP-0450801-SD  WASHER 4.5X10.0X0.38 53377 4.5X10X0.8 2
38 $5-7090710-SP  SCREW 9/64-40 L= 6.8 RAIFYT 9/64-40 L=6.8 1
39 G5124-103-000  SLIDE SWITCH INSTALLING PLATE F4I2340" SWMIYYA2 1
40 PJ-3040405-02  SWING ELBOW AV IAE 4

— 4 —



4. WORK CLAMP FOOT COMPONENTS (2)
W ABR (2)

8

9
10
I
12
I3
14
18
)

REF.NO NOTE PART NO. DESCRIPTION [ I { MT
1 135-31058 FACE PLATE AVTTANT-H3 1
2 PS-0200142-K0  SPRING PIN 2.0X14 2779V Y 2.0X14 1
3 G5112-103-000  POINTER FITFLAEY VYT N3 1
4 #01  G5110-103-000  SCALE 2/FFIAEY A4 1
5 #02  GH111-103-000  SCALE 2ITLAT A2 ({VF) L
6 G5117-103-000  SLIDE GUIDE PLATE FHIZTAL FUIADZ 1
7 G5120-103-000  CYLINDER BRACKET ER AV R UMM S E 1
8 (5118-103-000  RECEIVER PLATE AFIATALT PUFATrARL 1
9 SS-6111210-SP  SCREV 11/64-40 L=12 L7335 11/64-40 L=12 2

10 135-34052 WIPER TAN = B3 1
11 (i5040-103-000  FEED PLATE SCREW 33T YRAMFARST 2
12 WP-0450801-SD  WASHER 4.5X10.0X0.8 L3378 % 4,5X10X0.8 2
13 G5107-103-000  FEED PLATE, REAR TINRIAFL Ya4% 1
14 135-33807 NEEDLE PLATE MA% 1
15 (G5083-100-000 _ THROAT PLATE GUIDE MAZN AR 1
16 $$-1080510-SP  SCREW 1/8-44 L=5 $3%37 1/8-44 L=5 4
17 G5106-103~000  FEED PLATE, FRONT EASTEL MRS 1
18 #03  (G5106-103-00A  FEED PLATE, FRONT 21243 Y42 ($17Y20) 1
19 #04  G5106-103-00B  FEED PLATE, FRONT 2I)AHL YR4% 1
20 (5101-103-000 _ YORK CLAMP FOOT 1318% 2
21 G5135-103-000  SCREW EVELA DUME RS E DA 2
22 (G5105-103-000  CONNECTING PLATE QIAFLFATRA LUTIDE 1
23 S8-7090710-SP  SCREW 9/64-40 L= 6.8 TRV 9/64-40 L=6.8 2
24 WP-0450801-SD  WASHER 4.5X10.0X0.8 L35 H7 % 4.5%X10X0.8 2
25 G5104-103-000  WORK CLAMP FOOT BASE COVER PIABILT 24T 2
26 SS-7111110-TP  SCREV 11/64-40 L=10.5 b33y 11/64-40 L=10.5 g
27 D1405-L7A-MO0  NEEDLE BAR THREAD GUIDE ME" - AF7UFA 1
28 SS-7080510-TP  SCREW 1/8-44 L=4.5 IREIRYT 1/8-44 L=4.5 1

Note ( #EE )#01...
#02. ..
#03. ..
#04. ..

.FOR INDICATED METER

.FOR INDICATED INCH

.FOR ZIGZAG( 20 mm )

.FOR LINE TRIPPING SEGMENT
(20 mm )

-5 —



5. WIPER CYLINDER COMPONENTS
TAR=vY v ¥ —FER

2 3

-6 —

REF.NO NOTE PART NO. ANT
1 $5-8150810-SP  SCREW 15/64-28 L=8 PP 15/64-28 L=7.5 1

2 G5020-500-000  BELT-LOOP GUIDE B=7" 8" AR 1

3 G5030-103-000  BELT-LOOP GUIDE BAR LENER MRS ] 1

4 G5051-500-000  MICROSWITCH 49 F 1
_5 SM-4862001-SC_ SCREW M2.6 [.=20 FaT2xy" M2.6 [.=20 Z
6 D2120-555-C00  CORD PRESSER (120V) T4y 93u7° 1

7 SS-7090710-SP SCREW 9/64-40 L= 6.8 eIy 9/64-40 L=6.8 Z

3 G5034-103-000  TENSION SPRING IETILAT- ERNTURT R 1

9 (G5029-100-000  SPRING PIN ey 1
10 (i5010-103-000  CONNECTING ROD M1 L) S T & ) L
11 (G5038-100-000  SCREW IRT= SRR PR Z
12 G5274-100-000  CYLINDER HOLDING PIN Py 1
13 RE-0400000-KO  E-SHAPED SNAP RING (4HM) EX™2ba0 4 1
14 135-46007 LOWERING LEVER FIHFT AT - 1
15 (5007-103-000  WIPER CYLINDER BRACKET AL2RAI) VR HEH" X 1
16 PA-1605001-A0  CYLINDER o 1
17 G5008-103-000  WIPER CYLINDER BASE AP2RA RS FTRTA 1
18 $5-4121215-SP SCREW 3/16-28 L=12 FATFYT 3/16-28 L=12 2
18 SH-4862001-SC  SCREW M2.6 L=20 FATAFYT M2.6 L=20 Z
_20 G5031-100-000  MICROSWITCH - 249% _— 1
21 (G5127-103-000  SWITCH INSTALLING PLATE YIAFI 2941240 SYWPUDT 42 1
22 35-7110840-SP  SCREW 11/64-40 L=7.8 TREIRYT 11/64-40 L=7.8 Z
23 WP-0450801-SD  WASHER 4.5X10.0X0.8 L3378 4.5%X10X0.8 2



6. BELT-LOOP EECEIVER COMPONENTS
NNV NV—=TZTEF

]
2 - RN
I ’,;51
30— S
29— = JIJT55

]

P e

| AR
26 25 24) 2573

REF.NO NOTE PART NO DESCRIPTIOHN 14 V] 3 4 AMT.
1 $5-6111010~-SP SCREW 11/64-40 L= 9.5 E3%3" 11/64-40 L=9.5 2
2 #01 G5671-103-000 BELT-LOOP UPPER LIMITER PIN 55-B2998=7° 25 FAIT 2 1
3 802 G5672-103-000 BELT-LOOP UPPER LIMITER PIN B3-T099R-T7° oF  p XY™ 2 1
4 #03 G5673-103-000 BELT-LOOP UPPER LIMITER PIN T1-78994-77 FAT™ % 1
5 PA-1002502-A0Q CYLINDER MUV 2
6 G5019-100-000 BARBED FITTING JOINT AS=7T 9% 3 2
7 (5160-100-000 LOOP PRESSURE CYLINDER GUIDE, AFIRL INURT UL 2 1
8 (5169-103-000 LOOP PRESSURE CYLINDER BRACKET B-7° 81 RIVVVET FEhR 1
9 G5170-100-000 BELT-LOOP FRONT GUIDE SHAFT QI FYRALT 1YY 7 1
10 $8-4080610-SP SCREW 1/8-44 1,=6.4 PAT%YT 1/8-44 1.=6.4 2
11 G5162-103-000 BINDER LOCK NUT PLATE ATAYES F-RRARYE 1
12 §85-7111410-SP SCREY 11/64-40 L=14 RETEYT 11/64-40 L=14 2
13 PS-0500102-KH SPRING PIN 5.0%10 A7°0y ey 5X10 2
14 (5154-103-000 BINDER ADJUSTING RAIL NAVES PYTYARL-A 1
15 S85-4080610-SP SCREY 1/8-44 1.=6.4 FATRYT 1/8-44 1.=6.4 2
18 G5153-103-000 BELT-LOOP PRESSURE GUIDE VIS BV AR £ 26 5 A 1
17 G5161-103-000 BINDER ADJUSTING ARM, FRONT NAVRS PYTYRRT=A (RI) 1
138 G5184-100-00A BINDER L-HEAD PLATE ATAVET Ry LT iR 1
19 G5185-100-00A LOCP FRONT RECEIVER A-7° 239 4% 1
4] S8-7090710-SL SCREY 9/64-40 1.=6.8 2HE32YT 9/64-40 1.=6.8 4
21 G5171-100-000 BELT-LOOP FRONT GUIDE ASURR-7° RITYTADTR 1
22 G5157-122-000 BINDER L~HEAD PLATE, REAR AT4RS RYELRO R 1
23 #04 G5158-122~004A LOOP REAR RECEIVER M-7°0yn9r4% 41 1
24 #05 G5158-122-00B LOOP REAR RECEIVER A-7°93n9%4% 60 1
pAs) SS-6111210-SP SCREY 11/64-40 1.=12 b33 11/64-40 1L=12 2
26 G5192-100-000 BELT-LOGP LOWER GUIDE JEINTURTR=T ZFTRA 1
27 PS-0300242-K0 SPRING PIN 3.0X24 27°0v5Te°y  3.0X24 1
28 G5156~103-000 BINDER ARM, REAR AT4YRY-7-4 (9y0) 1
29 G5305-100-004A UPPER KNIFE g17% 32 (MR 1
30 G5168-100-000 PRESSER SPRING N YR R-7° FHINR 2
31 G5173-100-000 BELT-LOOP REAR GUIDE N YR R-7° aIn7uI4nT % 1
32 G5224-100-000 LOOP PRESSUR CYLINDER BRACKET L-7°493990 VRS R 1
33 G5670-103-000 LOOP GUIDE YIR=T7 4+ 1
24 $S-7090510-SL SCREVW 9/64-40 L=4.6 QAE53Y" 9/64-40 L=4.6 2
35 $S-7090710-SL SCREW 9/64-40 L.=6.8 2R3V 9/64-40 L=6.8 4

Note ( i¥E8 )#01....FOR 55 ~ 62 mm (2-11/64" ~ 2-7/16") 55, ~ 62 mmH

#02....FOR 63 ~ 70 mm (2-31/64" ~ 2-3/4") 63 ~ 70 mmHA

#03....FOR 71 ~ 78 mm (2-51/64" ~ 3-5/64") 71 ~ 78 mmHA

#04,...FOR 41 ~ 65 mm (1-5/8" ~ 2-9/16) 41 ~ 65 mmHMH

#05....FOR 60 ~ 78 mm (2-23/64" ~ 3-5/64") 60 ~ 7@ mm#MA
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7. BELT-LOOP SUPPLY COMPONENTS

29 PS-0160122~KH  SPRING PIN 1.6X12

27°)yTe’y 1.6X12

N b — TR BRE
13-14 15 16 17
I 2 34 56 78 9 10 1112 I8 19
AR \ \
\
B 0 \ K\
31 E L @ ©
¥ _ ~
= & o — —
— Sp" \ _ / J
S |
T =l
: | O ) @
/ iﬁ;, 1 -
29 ‘ l
- ‘@ ~
| | © T~ @
23 | / \ ==
22 ?| 28 | / @)
27 o5 \
> 24 o3 2
26 21 20
REF.NJ NOTE PART NO. DESCRIPTION L Vi % AMT
1 G5105-103-000 CYLINDER PLATE, REAR M= 31 I U - rur 4%
2 SS-7080710-SL SCREW 9/64-40 1L.=6.8 RALIRYT 9/64-40 L=6.8 2
3 G5177-100-C04 BINDER SCALE BASE NTAYRT-AEYAR TR A 1
4 S5-6111010-SP SCREYW 11/64-40 L= 9. E3xy” 11/84~40 L=9.5 2
0 __ SH-8052002-TP SCREW M5 1=20 a7 M5X0.8 =20 A
§ G5174-103-000 ADJUSTING RAIL BASE FITRAFL-AET 2T A 1
7 SH-4862001-5C SCREW M2.6 L=20 FaTawy” M2.6 L=20 4
8 G5089-100-000 HICROSWITCH NUT PLATE TAVAAAIF FIRAR 2
9 (5031-100-000 MICROSWITCH A1V ¥ 2
10 .. G5027-100-000 SCREW 11/64-40 1L.=8 bARy© o 2
11 (G5183-103-000 BELT-LOOP SUPPLY CAM AN URTR-TT ¥39%2984 1
12 SS-8150810-SP SCREW 15/64-28 L=8 FARYT 15/64-28 L=7.5 3
13 G5662-103-000 SYITCH PLATE b=7" $39%29SWSHII YT 1
14 SH~-6051202-SP SCREW MbX0.8 L=12 oyEr7FET b M5X0.8 L=12 2
15 SS-7090610-SP SCREW 9/64-40 1=6 IRy 9/64-40 1L=0 1
16 G5058-500-000 CORD HOLDER 249F2-F7 R 254 1
17 PS-0200122-KH SPRING PIN 2.0¥%12 2790y ETy 2.0X12 1
18 SH~-6052502-SP SCREW M5 L=25 YA 7 R A MHX0.8 L=25 2
19 G5660~103-000 CYLINDER BASE B-7°%29%29 YYVRT FTATA 1
A\ R (G5185-103-000 BELT-LOGP SUPPLY SLEEVE o URCURTA=DT 339%a9tad4b Ty 1
21 #01 (G5122-100-000 SCALE ALY 4R (3 kF-I7T) 2
22 #02 G5122-100-004A SCALE AEV 42 (AYFEI-I7) 2
23 S$-6060220-SP SCREYW 3/32-56 L= 2.0 L%y 3/32-58 L=2 4
24 G5255-122-000 CONNECTING PLATE EELENGRE IV LS 1
25 (G5027-100-000  SCREW 11/084-40 L=8 _ FAES™ 1
26 ¥P-0450801-SD WASHER 4.5X10.0X0.8 LS4 2 4.5X10X0.8 1
27 (G5184-103-000 BELT-LOGP SUPPLY SLEEVE SHAFT N U R-7° Rausavdag4tTy 1
28 G5276~103-000 RUBBER PAD b-7°%39%2% 7PaYat ) 1
1
1
2

Ajiﬁ_ww‘ (5159-100-000  LOOP PRESSURE CYLINDER PLATE, =" 431 IR~} V42
31 S$-7000710-SL SCREW 9/64-40 L=6.8 REIFYT 9/64-40 L=6.8
Note ( ¥EEC )#01....FOR INDICATED METER -+ LETH
#02....FOR INDICATED INCH >f9‘§%ﬁ%Fﬂ
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8. BELT-LOOP FOLD COMPONENTS
~V bV — T b T BaGR

%
o = o= o om o~ 1
1 32:35-38-58 | 49
| 26.39.59
30 | 3336 3959/ s0.5 92 53

54-55 56

.



REF.NO NOTE

PART NO.

DESCRIPTION

— 10 —

1 SS-6111010-SP SCREW 11/64-40 L= 9.5 L3%¥" 11/84-40 1=9.5 2
2 G5277-103-000 BELT~-LOOP SUPPLY SLEEVE COVER A-7°%39%29 AARINT - 1
3 PC-0105080-00 SPEED CONTROLLER AL -FTaviia-3 4
4 G5660-103-000 CYLINDER BASE A=7° 2393299 uRS~p TR ¢ 1
5 G5188-103-000 BELT-LOOP MOVING CYLINDER BASE N UM A7 Fay4r i ayiye” 1
6 SS-8150510-TP SCREW 15/64-28 L= 4.7 FA%YT 15/64-28 L=4.7 1
7 (G5272-103-000 FOLDER SHAFT SPRING, REAR ooty Y¥TRYUNT 2 1
8 G5265-103-000 CYLINDER PLATE, REAR IYNAYRFT -2 24 MIYThE 1
9 PA-1508501-A0 AIR CYLINDER Rl VS 1
10 G5262-103-000  ROTARY ACTUATOR UET B-2-7h51% 2
11 SM-6043202-TP SCREW M4X0.7 L=32 Y7 R AN M4X0.7 L=32 4
12 (5661-103-000 SYLINDER GUIDE A7 %a9% 299008 T A % 1
13 (G5186-100-000 MOVING CYLINDER PIN F9-%2-9YUaT - LYrYET3 1
14 RE-0500000-K0 E-RING E#~2M4% 5 1
15 65193-103-000  CYLINDER BRACKET NYPA-7° %a9%299mua”t 1
16 S§-7090710-SL SCREW 9/64~40 1.=6.8 ReF3FIT 9/64-40 L=6.8 2
17 WP-0450801-SD WASHER 4.5X10.0X0.8 3% 8 % 4.5X10X0.8 2
18 G5027-100-000 SCREW 11/84-40 L=8 FAZD™ 4
19 WP-0450801-SD WASHER 4.5X10.0X0.8 3% H % 4.5X10%X0.8 4
20 G5273-100-000  CYLINDER INSTALLING PLATE PASIBL VLY b 2
21 G5275-100-000 FOLDER ROTATION CYLINDER HRUT P TYIFTIVVRT - FYYEHEYT IV 2
22 G5274-100~000 CYLINDER HOLDING PIH FAESY P4
23 RE-0400000-X0 E-SHAPED SNAP RING (4MM) E3°2b47 4 4
24 GH271-103-000 FOLDER SHAFT SPRING, FRONT RIMYRY™ I%TMYIAT % 1
25 5 il nd CYLINDER PLATE. FRONT RIFYRYT O-32FTRT4 MIYThR 1
26 (G5266-103-000 CYLINDER BASE FURES Y¥TrU-2 FURXTA 2
27 S5S5-6111010-SP SCREW 11/64-40 L= 9.5 E5%9" 11/64-40 1=9.5 4
28 S5~8150810-SP SCREV 15/64-28 L=8 P43 15/64-28 L=7.5 1
29 G5187-103-000 SUPPLY CAM LEVER SHAFT N UM B-7° $39%298L 007 - 1
30 SS-6080410-SP_ SCREW 1/8-44 =4 L9%y” 1/8-44 1.=4 2
31 #01 G5254-103-004 FRONT FOLDER SHAFT ASHM. 2.5MM RITYRYT I¥TF 2.5 H3 1
32 (G5253-100-000 PIN Ly (D
33 G5290-100-000 PIN ey 1)
34 #02 (5255-103-004A FRONT FOLDER SHAFT ASM. 2.0MM RIFYRYT Y¥IE 2.0 U3 1
35 G5253-100-000  PIN ) (1
36 (5291-100-004 PIN Y (1)
37 #03 (G5256-103-004 FRONT FOLDER SHAFT ASM. 3.2MM LYY Y¥7F 3.2 4% 1
38 (G5291-100-008B PIN LY 8
39 (G5295-100-000 PIN 2V, (n
40 #01  G5254-103- P
41 G5290-100-000 PIN kY U]
42 (5253-100-000 PIN V] (1)
43 #02 (G5255-103-008B REAR FOLDER SHAFT ASM. 2.0MM aynAYRyT Y¥IF 2.0 43 1
44 (G5291-100-00A PIN L7y (1)
45 G5253-100-000 PIN [ (1
46 #03 G5256-103-00B REAR FOLDER SHAFT ASM. 3.2MM INAYIET J¥yTIh 3.2 H3 1
47 (G5295-100-000 PIN Y (D)
48 (5291-100-00B PIN V] (1)
49 (5251-100-000 FRONT AUXILIARY GUIDE PIN LRI HFIHT R 1
50 _SS-7090510-3P_ SCREW 9/64-40 L= 4.6 IR 9/64-40Q 1=4.6 2
51 WP-0450801-SD WASHER 4.5X10.0X0.8 L9553 % 4.5%10%X0.8 2
b2 (G5267-103-000 FRONT FOLDER SHAFT SLEEVE RIFYIET IYTIARR 1
53 SS-7090710-SL SCREW 9/64-40 L=6.8 TREFRYT 9/64-40 L=6.8 2
54 (G5278-103-000 FOLDER SHAFT LOWER STOPPER TR Y% T IRAPYN° 2
55 S5-4090515-SP SCREY 9/64-40 1.=5 INT 23T _9/864-40 1=5 2
56 G5268-103-000 REAR FOLDER SHAFT SLEEVE IRFYRTT ¥ T AZN 1
57 #04 (G5257-103-004A FRONT FOLDER SHAFT ASM. 4.0MM IAYETIYTL 4.0 I3 1
58 G5253-100-000 PIN L%y (V)
59 G5257-103~00C PIN [V, (1)
60 #04  (5257-103-00B REAR FOLDER SHAFT ASM. 4.0HM gynANET %7k 4.0 U3 1
61 G5257-103-00C PIN Y ()
62 G5253-100-000 PIN [V, 1)
Note ( ¥¥& )#01....FOR 2.5 mm (3/32") 2.5 mm#H
(FOR LIGHT WETIGHT MATERIALS) ( A )
#02....FOR 2.0 mm (5/64") 2.0 mm#H
(FOR EXTRA LIGHT WEIGHT MATERIALS) ( mEYH )
 #03....FOR 3.2 mm (1/8") 3.2 mm#B
(STANDARD) (2% )
#04....FOR 4.0 mm 4.0 mm#l
(FOR HEAVY WEIGHT MATERIALS) ( B9 )



9. BELT-LOOP FEED COMPONENTS
b b= b I UBSR

3

4 5

6

5 | I3
16
q
N 17
g 18
™~
\\ ~ \ | 20
A = ,_
I [0
/ -
\

3l 30 28-29 27 26 24-25 23 22 2I
REF.NO NOTE  PART HO. DESCRIPTION £y A ANT

1 (5712-100-0A0  ROLLER ASM. 1LY -5 43 1

2 $5-7090710-SL  SCREV 9/64-40 1=6.8 QALIHS” 9/64-40 1=6.8 2

3 (5303-100-00A  UPPER KNIFE ROD PERIPITIS 1

4 (5701-100-000  LOVER KNIFE 274 AR (£3-92Y) 1

5 #01  G5701-100-00A  LOWER KNIFE 274 A2 ($3-12- 1

8 $K-6052002-TP  SCREW M5 L=20 ny#773A° bh M5X0.8 L=20 1

7 $S-7090510-SP SCREV 9/64-40 L= 4.6 IUEFFY 9/64-40 L=4.6 2

8 (5307-100-000  UPPER KNIFE ROD SPRING DI% AARYFTA 1

9 (5310-100-000  UPPER KNIFE SHAFT LEVER DIH KASHTHUA - 1
10 SH-6052002-TP  SCREW M5 L=20 D997 " A M5X0.8 1=20 1
11 G5706-100-000  LEVER SHAFT COLLAR R-5- LN -S¥0 H5- 1
12 SH-8060602-TP  SCREW M6XG b5 MG L=6 2
13 (5721-100-0A0  ADJUSTING BENDER ASM. PYTRARNTAVE - Y3 1
14 (5722-100-000  TRAVELLING GAUGE A IR SETAE R (1)
15 G5723-100-000_ SCREY ATAURT - MATETARYT (2)
16 (5302-103-000  LOOP FEEDING BASE IR 1
17 SH-6061552-SP  SCREV W6 L=15 QYA AE MG L=15 i
18 SH-6063012-CP  SCREW M6 L=30 nYAI7FAbE MG L=30 1
19 G5708-100-000  MICROCHAIN 2SIy 1
20 (G5705-100-000  LOOP FEEDING ROLLER LEVER SHAF A9YE°Y B-5-LAT-9¥ 7 1
21 G5713-103-000  LOOP FEEDING ROLLER LEVER Py BNt~ 1
22 G5718-100-000  MOTOR SPROCKET B-7° AWEIE-R 277 EYE 1
23 $5-4080610-SP  SCREV 1/8-44 L=6.4 $A%3° 1/8-44 1=6.4 2
24 SH-6052802-TP  SCREW M5X0.8 =28 myYFHEAE M5X0.8 1=28 1
25 B2107-816-000  WASHER IS E: 1
26 G5716-100-000  COLLAR F20Y 277 DIIRAFUUD B9~ 1
27 G5714-100-0A0  ROLLER ASH. $1-0Y 27°RIYE 73 ]
28 SN-6044052-TP  SCREV M4 L=40 DYAY7 R RE HAXO.T 1240 1
29 $S-4080610-SP  SCREW 1/8-44 1=6.4 FA%5° 1/8-44 1=6.4 1
30 G5713-100-000  COLLAR 0-5 A"PYUY p3- 1
31 SH-6051202-TP  SCREV M5X0.8 L=12 2

Note ( ¥EEZ )#01....SPECIAL ORDER PART(CEMENTED CARBIDE)

- 11 =
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10. BELT-LOOP SUPPLY BASE COMPGNENTS
NV PV - T HAE T R

3940:4] 4

1314567

434445 46
REF.NO NOTE PART NO. DESCRIPTION e v X { AMT
1 $S-7090710-SL  SCREW 9/64-40 L=6.8 QALTFYT 9/64-40 1.=6.8 3
2 G5717-103-000  CHAIN COVER FL-VHIN~ 1
3 $S-7090510-SP  SCREW 9/64-40 L= 4.8 PeIFYT 9/64-40 1L=4.98 1
4 PJ-3080400-02 QUICK COUPLING JURIFIF"F 5
5 =605 - 5%0.8 L=16 RYIYPFIET AL MHX0.8 L=16 3
6 B2107-816-000  WASHER oyrT §h% 3
7 G6190-103-0A0  LOOP FEEDING MOTER ASM. A-7° APYRTY E-% 1
8 G5710-103-000  LOOP FEEDING MOTOR PLATE A= RPYRTY E-7 MUYYAR 1
9 SM-6061002-TP  SCREW M6 L=10 oyRI7PIRT AL M6 L=10 2
10 WP-0651001-SB  WASHER EIFTHT R _IATHRR MG 2
11 SH-8062002-TP  SCREW M6 L=20 RYRIPFET AR MG L=20 2
12 WP-0651001-SB  WASHER, LT E IBTIIN MB 2
13 G5019-100-000  BARBED FITTING JOINT JNEVANE & 2 1
14 GHP-03525000 BUSHING PT 1/8-U5 7992 PT1/8-M5 1
16 G5352-103-000  CYLINDER PIN YIFAZ PUVRTRSY 1
16 RE-0400000-KO  E-SHAPED SNAP RING (4MM) E?"3r37 4 1
17 SM-6061002-TP  SCREW M6 L=10 RyEy7IET AR M6 L=10 1
18 G5681-103-000  BASE PLATE PHFETRTAAT 4% 1
19 (G5680-103~000  DEVICE BASE IFRIYFET AL 1
20 G5682-103-000 _ NUT PLATE JYFRT R ARYIF 9k AR 1
21 SM-6067552~TP  HEXAGONAL-HOLE BOLT M6 L=75 Dyh77PHET AL MG L=75 2
22 SH-6082502-TP  SCREW M8 L=25 nYFI7FR" R 4
23 WS-0820002-KP  SPRING WASHER N ZETETR UE 4
24 SM~8082502-TP  SCREW FRFY™ 4
25 NM-6080001-SC  NUT M8X1.25 DYPNIYL v2
26 (G5383-103-000  KNOB F39%2999F AR 1
27 #01  G5370-100-000  SCALE XEY AR 1
28 #02  G5370-100-00A  SCALE XEYAR 1
29 SH-6089502-TP  SCREW M8 L=95 oyhy7yET A M8 L=95 2
- 1-SC  WASHER 8.4X17.4X1.6 E3RTHTR  3HTEIN M8 2
31 G5684-103-000  RAIL EELESUULE R AN 1
32 G5685-103-000  GUIDE PLATE PIFETRTALE AT YIADT R 1
33 (G5683-103-000  NUT PLATE I S ST 1
34 SH-6051602-TP  SCREW M5X0.8 L=16 2YBS7IRTAE M5X0.8 L=16 2
35 SH-6052002-TP SCREY M5 1L=20 aYPIPTRTAE M5X0.8 1=20 2
36 SM-6051202-TP  SCREW M5X%0.8 L=12 _YBZFIRT A W5X0.8 L=12 2
37 G5275-103~000  BELT-LOOP SUPPLY GUIDE PLATE A~7°339%29 PUSAHR 1
38 SH-6051002-SP  SCREW M5 L=10 2ypyPHET AL M5X0.8 L=10 2
39 G5193-103-000  CYLINDER BRACKET TN EVARE YT ESURIMVN 1
QQ " N~ - 2- ~_ e]\J “_EO‘J L
41 RE-0500000-K0  E-RING Ed~%r27 5 1
42 SS-7111410-SP  SCREW 11/64-40 L=14 QAEFRYT 11/64-40 L=14 1
43 (G5280-100-000  BELT-LOOP SUPPLY CAM SHAFT ATVETR-T° 33-F2-Hn0097y 1
44 RE-0500000-KO  E-RING E¥* 227 5 1
45 SS-8150810-SP  SCREW 15/64-28 1=8 PAFYT 15/64-28 1=7.5 1
46 G5281-100-000  BELT-LOOP SUPPLY CAM BALL NTURTR-7° $F-%3-hnan 1
47 (G5656-103-000  CYLINDER BASE eIy AR VR -FTET 4 1
48 (G5352-103-000  CYLINDER PIN 927z IR Y 1
49 PJ-0151050-01  BUSHING T Y2 1
1 5019-100- N-77 957§ 1
51 SM-6051202-TP  SCREV M5X0.8 L=12 uysPHRT Ak M5X0.8 L=12 1
52 RE-0400000-KO  E~SHAPED SNAP RING (4MM) E¥" 237 4 1
53 SH~6061552-SP SCREW M6 L=15 uyBurPyE AL M6 L=15 2
Note ( ¥EEC )#01....FOR INDICATED METER *A—MMFERA
#02....FOR INDICATED INCH 4y FERA
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i1,

JOINTED BELT-LOOP DETECT COMPONENTS

X b v—-THERBRHBER

26

22

REF.HO NOTE PART NO. DESCRIPTION [ T | AMT
1 G5362-100-000  DETECTOR ADJUSTING SPRING JETATLVLIEFL FA-LAR 1
2 #01  GS5362-100-00A  DETECTOR ADJUSTING SPRING A IETAF UYL ARTFI-LYAR A 1
3 G5354-100-00A  SENSOR SHAFT BEARING ETAFUYLYIRIE ATTYUYT 2
4 G5354-100-00B  SENSOR SHAFT EERBCVVEVE VA WA 1
5 (5364-100-000  |.OOP SENSOR REGULATING SPRING PERD VIPNENE LA Ll e LN SN 1
6 $8-7090710-SL SCREW 9/64-40 L=6.8 QLIS 9/64-40 L=6.8 2
7 G5360-103-000  DETECTOR LEVER BASE IETAFUILY VAT -2 A 1
3 S8-7090710-SL SCREW 9/64-40 L=6.8 WL 9/64-40 L=6.8 1
g S3-4080610~SP SCREW 1/8-44 L=6.4 FATRYT 1/8-44 L=6.4 2
10 (5363-103-000  DETECTOR LEVER 9T AYyyay LA - 1
11 G5366-103-000  DETECTOR LEVER SPRING IETAFUYLY LEMATR(ITRD) 1
12 #01  G5366-100-00A  DETECTOR LEVER SPRING YETATVILY EYNTYNTF R3- 1
13 S5-7090710-SL SCREW 9/64-40 L=6.8 Thk3FYT 9/64-40 L=6.8 2
14 (5361-103-000  LEVER SPRING BRACKET ETATUYLY AT -nTRhE 1
15 (5359-103-000  DETECTOR MOUNTING BASE YETATYYLY A4YFRT R4 1
16 (5367-100-000  DETECTOR LEVER PIN YRS AFYYLY AT Y P
17 (5357-103-000  MICROSWITCH IETATUY2Y 2AYF 1
13 G5356-103-000  DETECTOR COVER G ATUYLY AAYFINT - 1
18 SH-4861601-SC  SCREW M2.6 L=16 FaTaxy” M2.6 L=16 2
20 (15089-100-000  MICROSWITCH NUT PLATE RAVAZAIF FIFAF 1
21 S5-7090920-SP SCREW 9/64-40 L= 8.5 k5337 9/64-40 L=8.5 1
22 PA-2002506-A0  CYLINDER MINS 1
2 (5351-100-00B  UPPER KNIFE CYLINDER BRACKET ATH AAIYRT-HRPT R 1
24 (5315-100-00A  UPPER KNIFE LEVER PIN kY 1

_a5 RE-0300000-KO  E-SHAPED SHAP RING (3MM} Epmabiy 3 1
26 PS-0300201-KP  SPRING PIN 3.0X20 27°0vhTE" Y 3.0X20 1
a7 (G5704-100-000  SPRING L-HEAD RACK AT RYr LT 2% 1
8 SH-6051602-TP  SCREW M5X0.8 L=16 Y7 A M5X0.8 L=16 2
24 G5707-100-000  LOOP FEEDING ROLLER SPRING FHYRTY D-F-LFINTF 1

30 SH-6052002-TP __SCREW M5 1=20 oyhr73h Ak H5X0.8 1.=20 2
31 SH~6051202-TP  SCREW M5X0.8 L=12 nyBs7 R A H5X0.8 L=12 2
32 (5355-100-000  DETECTOR BASE IETAITVYLY TR 1
33 G5027-100-000  SCREW 11/64-40 L=8 FARYT 1
34 G5711-103-000  LOOP FEEDING L-HEAD BASE B=7°39) 2 9" 2 YTL AR 1

Note { i3 )#01....SPECIAL ORDER PART 15 B TR &l
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12. CONTROL BOX COHPONENTS

FEKy 7 2B

P
A l‘rl,l

: ; \
\\//! \\

13-14

REF.NO NOTE PART NO. DESCRIPTION [ AMT
1 SH-4030501-SC  SCREW M3X%0.5 L=5 FATIRYT M3X0.5 L=5 2
2 ¥P-0320501-SC  WASHER M3 B3 H 3 3.2X7X0.5 pA
3 SH-4030601-SC  SCREW M3 X 6 FAT27YT H3X0.5 L=6 4
4 WP-0320501-SC  WASHER M3 B34 HT 3 3.2X7X0.5 4
D ¥S-0310002-KN  SPRING WASHER M3 NPT 3,1X5.9%0.7 4
6 DB110-555-B00  FUSE 5A k2-2" 5A 3
7 GBC-02611000 FUSE HOLDER E2-2" kAR~ 1
8 $S-7090710-SL SCREW 9/64-40 1=6.8 WEFFYT §/64-40 1=6.8 2
9 G5774-100-000  TERMINAL BASE EVPENE 1

10 %01  G6004-103-004  TRANSFORMER A SAVY VIR & Ny W 1
11 #02 G6004-103-00B  TRANSFORMER B FTUITY bV B 1
12 G6002-103-0A0  CONTROL CIRCUIT BOARD ASM. IC ¥»™Y (93) 1
13 SM-6061002-TP  SCREV M6 L=10 D9BY7HRTAE M6 L=10 4
14 WP-0531001~5C  WASHER S0 A M RSk 4 T 1) 4
15 G6003-122-0AC  POWER SUPPLY CIRCUIT BOARD ASH FUUETUENTY B3 1
16 SK-6041002-TP  SCREV M4 L=10 DYHY7HET AR H4X0.7 L=10 4
17 SH-0041001-8C  SCREW M4 L=10 927V M4 L=10 3
18 (:6152-103-00¢  COVER B4 3k w272 1
19 SH-6031002-TP  HEXAGONAL BOLT M3 X 10 o7 TR R M3X0.5 L=10 2
20 (:6153-103-000  PLATE FNTUMIYT4% 1

Note ( @& )#01....FOR 100V ~ 240V
#02....FOR 200V ~ 440¥

— 14 —

100V ~ 240V H
200¥ ~ 440V H



{3, TABLE & PNEUMATIC COMPONENTS
Me - ZHEBK

20-21 22-23 24-2526-2728-2930-31 32

@@ggﬁgﬂ
e

34 33

e |

48 49 57 4

5f 52 53 60 56 54 55




REF.NO NOTE

PART KNO. DESCRIPTIGHN I AMT.
1 i5416-103-0A0  STARTING SWITCH ASHM. UNT=9% DFT9249F 93 1
2 SS-7090510-SP  SCREW 9/64-40 L= 4.6 RAEIFYT 9/64-40 L=4.6 (2)
3 (5421-100-000  PIVOT PIN IFT-24YF TV (1)
4 585-9111510-SP  SCREW 11/64-40 L=15 YRR A 11/64-40 L=15 (D
5 NS-6110350-SP  NUT 11/64-40 oyHs3yr 11/64-40 (1
8 G5400-103-0A0  SYITCH CORD ASH. ZMEVE ) /Y e o N (n
7 HX-0002300-00  CLAMP F40VY527° (1)
) $8-7090510-SP  SCREW 9/64-40 L= 4.6 RREFRYT 9/64-40 L=4.6 (1
3 (5420-100-000  SPRING PLATE IET-249F ERTINTR (1)
-9 S5-7090510-5P  SCREW 9/64-40 L= 4.0 RREIRYT_9/64-40 L=4.06 (2]
1 G5417-103-000  SWITCH INSTALLING PLATE LAT=9% JFTUSERYYY42 (1)
12 G5695-103-000  SWITCH BASE UAT=93IFT9SURT 274 (D
13 S5-6111010-SP  SCREW 11/64-40 L= 9.5 729" 11/64-40 L=9.5 (2)
14 G5061-100-000  MICROSWITCH PITEL 254 A4 F (1
19 SM-4861601-SC  SCREY M2.6 1.=16 Inaxy” M2.6 =16 (2)
16 G5089-100-000  MICROSWITCH NUT PLATE I4YUAAYF FIMA% (1)
17 (5419-103-000  SWITCH PRESSER PLATE UAT=-9% JFTaSHAI4% (n
13 G5690-103-000  MACHINE STAND Fa9t4v%e Y 1
19 (5691-103-000  TABLE 777k 1
20 (15699-103-000  SYITCH PANEL 242 FN 3h 1
21 SK-3312001-SD  W0OD SCREW D=3.1 L=20 tyxy™ D=3.1 L=20 4
22 G6070-103-000  SCREEN, RED -y (7h) 1
23 G6071-103-000  SEAL "EMERGENCY" -0 1
24 G6061-103-000  SCREEN, YELLOW -y (3) 1
25 (6067-103-000 _ SEAL "FRONT/BACK" J=h " " 1
26 G6062-103-000  SCREEN, GREEN -y (3T 1
27 G6065-103-000  SEAL "STARTER" Y-% "STARTER" 1
28 G6064-103-000  SCREEN, BLUE Y-y (71) 1
29 G6068-103-000  SEAL "RESET" ¥-% "RESET" 1
30 (:6063-103-000 __SCREEN. TRANSPARENCY AM=-y (badd4) 1
31 G6066-103-000  SEAL "SET/BACK" -k "SET/BACK” 1
32 (G6186-103-000  DIGITAL SWITCH A=7° 3574w 74 SH 1
33 G5552-500-000  MANUAL/AUTO SWITCH YR FYIIZ4YS 1
34 HA-0009200~10  PUSH-BUTTON SWITCH A1 F 5
_35 (5453-100-000 __ MAIN SWITCH MY 2494 1
36 SM-0051001-SC  SCREW I VESA 2
37 NM-6050002-SE  NUT M5 o939+ M5X0.8 2v2 2
38 PJ-3040851-01  ELBOW UNION GXPT1/8 KT 221y 8XPT1/8 1
39 SK-6051002-TP  SCREW M5X0.8 L=10 oyay7 3R Ak M5X0.8 L=10 2
49 WP-0501016-SD  WASHER 5X10.5X1 L3 % 5X10.5X1 2
41 PJ-3090051-01  SOCKET I¥I b 1
42 GHP-03503000 LUBRICATOR MBT°5 (IFIE) 1
43 PF-0251010-A0  FILTER REGULATOR ASKM. F-Razyh (73) 1
44 PX-5000110-00  BRACKET 2R YAVI L (1)
45 PF-0652020-00  AIR GAUGE IP=F"=~y" (1)
46 PF-0251010-00  FILTER REGULATOR F-Razyt (1
47 G5454-103-0A0  STAND ASH. 597 (274) 2
48 G5693-103-000  STAND PLATE, FRONT FeYIHNT- 1
49 #01  G5693-103-00A  STAND PLATE, FRONT FoIRIHNT - 1
20 (5457-100-0AD  STAND ASM. Y2227 47Y B 2
51 SS-7111120-SP  SCREW 11/64-40 L=10.5 IWEIFY” 11/64~40 L=10.5 2
52 G5009-103-000  START CYLINDER BASE IETHVYVRT FTATA i
53 G5016-100-00B  START CYLINDER BRACKET MR M AR £ 1
54 MTH-4223830Z MOTOR ASM. -2 93 1
09 B7101-761-BAQ _ MOTOR BASE ASM. - o224 3 1
56 MTJ-MS000008 SCREW SET =% MYFETAE J3 4
57 M8808-301-000  NYLATCH TR OPA FA GvF 3
58 (G6151-103-000  CONTROL BOX AT 2R R 1
59 SH-0051001-SC  SCREW bazEy” 1
60 PA-1605001-A0._ CYLINDER VUL 1
61 G5274-100-000  CYLINDER HOLDING PIN FAETY 1
62 PJ-3040651-01  ELBOW UNIGN G6XPT1/8 IR 224y 6XPT1/8 1
63 (i5280-103-000  DECREASING PRESSURE VALVE =% yVFYATY 1
64 PV-1305310-00  SORENOCID VALVE FUUYTATY 37 b 3
65 B2103-771-000  QiL DRAIN TUBE A4 A A)T ]
66 G5695-103-000  SWITCH BASE VAT =981 aSWF 27 ¢ 1
67 #01  MTS-HJ100001 POWER SWITCH ASH. 2495 380V 1
68 G5699-103-000  SWITCH PANEL AL FAT RN ]
69 G5696-103-000  GUARD FEMT~FT 1
10 _ . PV¥-0357400-00  MANIFOLD 11bY R2d-ak 1
71 P¥-1505270-00  SOLENOID VALVE FUUYTATY BT -t 1
Note ( ¢E& )#01....FOR EASTERR EURGPE HEH
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14. PRINTED CIECUIT BOARD COHPONENTS (1)
L (1)

4l 93 44
e —]B +C109 ‘{- ——————— ‘1 —————— 6 |E3
——3~RST MODE BATTERY
Ao _:,_Rig L ~ | OFF on BT
—— R29
R34 R0 ~— g -
¢ s - g
s e w5 § 000
(8]
= .
! WR! ED R30
2 -
‘E 8 cir ] S | § o | 35 ic 10 e Sez ] ﬂg
Ic o S
AX RZ6
c8 dicaa |
§ 8y
D8 ———rs4 TRl kTR ci8
—{—3—R53 D D
— IRI ¢l +
L e iE
o T+ c8 E 2
© b X1
o)
o “‘D w <> C30
== 13
= a
Q=0
Cioe
Fin 2 + + .
o7 - s gﬂ 1c 4 fg
TRe— RS © 2 C3Cl2 €6 €9 C5 CI G2
0@~ —-m Na [N ] == C31 m +
=TI 3 £Y FREFET T X
O}
FIN3 Tty -
D9 —C—1-R56 —n &
— o3RSS5 .
= B2l _——re
—
ici8 1c19 [geer
— )
Fina
+ MOL - 122P2
P §OD§ GND
1" 21 3 a 51 6

"TABLE OF CODE & REF. NO.
28, Ref. No. ¥

Code Ref. Code Ref.
.5k No. s No.
Ic1, 1C2, Ic3 2 D6 ~ D9 29
ic4, Ic15 3 C1~C15 30
I1C5 4 c16, C17 31
IC8, Ic21 5 c18 32
Ic7 [ €19, C25 ~ €29, €101 ~ C109 33
Ic8 7 c20 34
] 8 c21 35
1c10 9 €22, C23 36
1C11 10 C24 37
Ic12 1 RA1~ RAS 38
IC13 12 VR1 33
1C14 13 R1~ R17, R23,R28 40
Ic16 14 R18, R20, R24, R29, R31, R35 ~ R44, R46, R48 a1
IC17, 1C23 15 R21, R32, R33, R34 42
ic18, IC19 16 R22 43
1C20 17 R25, R57 ~ R60 44
Ic22 18 R26 45
1C24 19 R27 46
%1 20 R30 47
BT1 21 R45, R49, R51, R53, R55 48
PC1 22 RS0, 52, R54, R56 48
SW1, Sw2 23 FINT ~ FIN4 50
TR1, TR2 24 3 51
TR3, TR4 25 J2 52
TR5 ~ TRS 26 43 53
D1, D4, D5 27 4 84
D2 28 55
€30,C31,C32 56
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REF.NO NOTE PART NO. DESCRIPTION [ AMT.
1 i6002-103-0A0  CONTROL CIRCUIT BOARD ASH, IC #a"y (53) 1
2 HL-0012800~00  IC (SN74LS14N) IC (SN74LS14N) (3)
3 HL-0034900-00  IC 8155 IC (8155) (2)
4 HL-0034800-00 IC 8085 IC (80854) n
2 H1.-0028600-00 IC 7418138 IC (SN74LS138N) (2)
6 HL-0033600-00  IC 74LS373 IC (SN74LS373M) (D
7 HL-0014400-00  IC SN74LS 293N IC (SH74LS293H) (1)
8 HL-0025700-00  IC (M51201) IC (M51201L) (1)
g HL-0061802-02 IC IC (1

10 HL.-0013600-00 _ IC 74[.874 IC_(SN74LST74N) o8,
11 HL-0062400-00  RAM (MSM5114-3RS) IC (1
12 HL-0062600-00  IC (TC40H010P) 1C (1)
13 HL-0058700-00  IC (M74LS365AP) IC (74LS365N) (1)
14 HL-0036200-00  IC (MSHM4069) IC (TC4069UBP) (1)
15 HL.-0031500-00 _1C (M53238P) 1C_(H53238) (2)
16 HT-0024400-00  TRANSISTOR (M54524P) IC (SN75115) (2)
17 HL-0000500-00  IC 7406 IC (SH7406N) (1)
18 HL-0012200-00  IC (SN74LSOON) IC (SN74LSOO0N) (13
19 HL-0012500-00  IC 74LS08 IC (SN74LSO08N) (1)

_20 HY-0000500-00  QUARTZ CRYSTAL 3.08MHZ 25397 nI9vy 3, 98MHZ 190

21 HX-0011900-00  BATTERY (GB50-3F) BTV (o
22 HL-0062500-00  IC (PC817) IC (1)
23 HA-0008900-00  TOGGLE SWITCH 0.4VA Y PN (2)
24 HT-0002400-00  TRANSISTOR 2SC711-E F3u¥T 22 (28C711-E) (2)
25 4T-0024200-00  TRANSISTOR (2SA628) PP (2]
26 HT-0024300-00  TRANSISTOR (2SD799) FFVIT AR (4)
27 HG-0027400-00  DIODE (MZ304) 2744-17 (3)
28 HG-0015900-00  DIODE (152473) 27 471-pT (1852473) {1
29 HG-0027300-00  DIODE (3GH61) 27 41-17 (4)
3 HC-0002200-00  CAPACITOR 1MF 35V V3 y% 1ME 35V FTuh4 (15)
31 HC-0035800-00 . CAPACITOR 10PF 50V av7 % 10PF 50V 9397 (2)
32 HC-0011400-00  CAPACITOR 10MF 25V avs vy 10MF 256V 77004 (1)
33 HC-0078033-P0  CAPACITOR 3.3MF 10V avsTvi 1000PF (15)
34 HCM-250C0181 CAPACITOR 0.01MF 25V av3Tv¥ 0.01MF 25V SC (1)
35 HC-00056800-00  CAPACITOR 2.2MF 16V avyTyy 2, 2MF 16V 32 (1
36 HC-0011900-00  CAPACITOR 0.22MF 250V aUFTUE 0.22MF 250V 74ha (2)
37 HC-0012200-00  CAPACITOR 100MF 16V VLM (1
38 HR-0132033-20  RESISTOR ARRAY FA297 U4 (5)
39 E9603-603-000  VARIABLE RESISTOR 10K OHM FW2-5 10K4-5 1/2W (1)
40 HR-0017010-10  RESISTOR 100 OHM 1/4V F43-% 1004-2 1/4 3vIes” (19)
41 HR-0017010-20  RESISTOR 1K OHM 1/4W F41-% 1K 1/44 ey 7
42 HR-0017047-10  RESISTOR 470 OHM 1/4W F4a-% 470%-4 1/4¥307E=y (4)
43 HR-0017082-10  RESISTOR 820 OHM 1/4W 741-% 8204-4 1/4V (1)
44 HR-0017010-30  RESISTOR 10K OHM 1/4W F42-% 10K 1/4¥ ey (5)
45 HR-0017015-20  RESISTOR 1.5 OHM F4a-% 1.5K 1/4W 3vvE=y )
46 HR-0017033-10  RESISTOR 330 OHM 1/4¥ F41-% 3304-4 5% 1/4¥ (1)
47 HR-0017010-40  RESISTOR 100K OHM 1/4W 741-% 100K 1/4¥ vvesy (D
48 HR-0017027-10  RESISTOR 270 OHM 1/4V F41-% 2704-2 1/4W 3wy (5)
49 HR-0017022-20  RESISTOR 2.2KOHM 1/4W F41-% 2.2k 1/4¥ %»)eehy (4)
50 HAV-02171000 ~ RADJATOR R=FIN"Y (4)
51 HK-0211000-80  8-POLE CONNECTOR eV (1)
52 HK-0211000-70  7-POLE CONNECTOR Nk (1)
53 HK-0211000-60  6-POLE CONNECTOR a3 (1
54 HK-0211000-30  3-POLE CONKECTOR a3 (1)
D5 #01  HL-0023800-75  EPROM (MTS64Y) IC _(2732) (1)
56 HC-0086010~S0  CONDENSER 0.1MF 50V av3TVE 0. 1KF (3)

Note ( & )#01....FOR JIA
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15. PRINTED CIRCUIT BOARD COMPONENTS (2)

BERBEAE (2)
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REF.NO HNOTE PART NO. DESCRIPTION L V] XA 4 AMT.
1 (i6003-122-0A0 POWER SUPPLY CIRCUIT BOARD ASHM FEUFTVENTY B3 1
2 HG-00028C0-00 DIODE SR1FM-8 2% 44~} (SRI1FK-8) (4)
3 HK-0194000-80 8-POLE CONNECTOR x93 (1)
4 HCL-500B10S1 CAPACITOR AVFTV¥ 0.1MF 50V w43 (1
5 HC-0012200-00  CAPACITOR 100MF 168Y ey V) (1
§ G6075-122-000 RADIATOR ey 74y (1
7 HL-0016100-00 IC TA78005M IC (TA78005M) (1)
& HL-0062700-00 IC (LM317K) IC (2)
9 HR-0017010-10 RESISTOR 100 OHM 1/4% F42~% 1004-4 1/4 2yvezy (2)
10 HR-0185012-P0 RESISTOR 1.2 OHM 2V F429% 1.24-A )
11 HG-0027800-00 DIODE (1BZ61) AT ~F (2)
12 HR-0186015-10 RESISTOR 150 OHM 5¥ F41% 1504-4 (6)
13 MAV-02171000 RADIATOR F-2INTY (1
14 HG-0027500-00 DIODE (4B4B41) 24T~ (3)
15 HC-0016900-00 CAPACITOR 2200MF 50V VT vy 2200MF 50V FTuk4 A
16 HK-0194000-60 6-POLE CONNECTOR axve (1)
17 HG-0027600-00 DIODE (1ZM30) 2T~ 0
18 HC-0016800-00 CAPACITOR 4700MF 16V AVFTUE 4TO00HF 16V 5 un~4 1



16. ACCESSORIES COMPONENTS
1 18w B £

Lt

)
. y © o5 -
0 0 % B
i —11 N I |
L 8 | N
12 L_v s
© ‘\\‘~\\\ IIE
5 18-49 20 -
13— ] j_ | -
—22 - =
O 1O Il
Y 23
U 24 25
REF.NO NOTE PART NO. DESCRIPTION |4 V] X 1 MT.
G5563-100-000 WRENCH GMH I a-Lu¥ B
G5664-100-000 WRENCH 5HHM aAya-Lv¥ 5
G9140-122-000 HEXAGONAL SPANNER 4MM BAR" 92N F
(5565-100-000 WRENCH 3MM A)a-Lv¥ 3
BQ101-552-000  ACCESSORY BOX T2 hEYNT
G5558-100-000 TOOL BOX 2-5p"2

B9109-012-000
B9111-012-000
B9110-012-000
B9102-771-000

SCREVW DRIVER LARGE
SCREW DRIVER, SMALL
SCREW DRIVER, MWIDDLE
BOX SPANNER

FUSANT - (274)
RSN - (93-)
FUSANT - (F3)
FYBZ AN (A Fa-1Y)

G5671-103-000
(i5673-103-000
(i5158-122-004
G5165-100-00A
(15029-100-000

BELT-LOOP UPPER PIN
BELT-LOOP UPPER PIN
LOOP REAR RECEIVER
LOOP FRONT RECEIVER
SPRING PIN

55-B299A4~7° 25 M 2
71-78994-7° FAH™ %
A-7°99a954% 41

R=7° 1942

MWy

#01

HAT-80143T00
E9602-701-000
MDP-170B1902
MC-3720012-02
MDP-170B82102

FUSE, 34

FUSE 4A

NEEDLE DPX17#19-2
NEEDLE 37:20 #120
NEEDLE BPX17#21-2

L1-2" 34
528V v2-2" 4A
DPX17#19-2

M 135 120-2
pPX17#21-2

DO B B RN b b b [ )
= WO DN — WO ITXRECT W N Do 3R W

G5570-100-000
(i5571-100-000
(i5158-122-008
G5305-100-004

TYEEZERS

CONNECTOR PIN PULLER
LOOP REAR RECEIVER
UPPER KNIFE

[2VEDAN
a7ys-e°Unk
W-7°990954% 60
P1TF AR (M 4R)

20 J1067-000-000 _ OILER 7779
26 B1805-205-000  BOBBIN ety
Note ( k& )#01....FOR WESTERN EUROPE 7B

— 20 —

,_.r...,_A,_“_a,_,.r_a,__.,h_g.,_lw;.ﬂ,.‘H.,w,._lf,,,,.ﬂ_é,_l._lr,,g__w,a,__a



17. EXCLUSIVE PARTS FOR M¥OL-103NP-C-103L-C (D)
HOL-103NP-C-103L-CE F&Bm (1)
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REF.NO NOTE PART NO. DESCRIPTIOHN [ AMT
1 G5754-103-000  UPPER LOOP GUIDE FTA=TH AP 1
2 G5521-103-000  SHAFT HOLDER PARANEAE 1
3 SH-6052002-TR  SCREW M5 L=20 o973 A M5X0.8 L=20 i
4 G5517-103-000  MOVING KNIFE SHAFT PR 9yTh 1

_.5.__U5751-103-000  CYLINDER BASE ] - PUVE S - 1
6 G56752-103-000  FIXED KNIFE BASE ATAARNT 2T 4TY 1
7 SHM-6051552-TP  SCREW M5 L=15 oYAY7 4"k 1
8 3S-8110310-SP SCREW 11/64-40 L= 2.8 FAFIT 11/64-40 1L=2.8 2
9 G5760-103-000  CYLINDER BRACKET Iy RIUF 1

10 SH-6041602-TP ~ SCREV M4X0.7 L=16 09pIP kAL M4X0,7 L=16 1
11 35501-103-000  BASE VS 1
12 i5507-103-000  MOVING KNIFE BASE STOPPER FUOARRTETA RIURTA 1
13 $5-7080710-SP SCREW 9/64-40 L= 6.8 EIEYT 9/64-40 L=6.8 2
14 G5511-103-000  MOVING KNIFE Rz 1
15 (0502-103-000  FIXED KNIFE BASE 2TAARL" R4 ]
16 ¥P-0450801-5D  WASHER 4.5X10.0X0.8 93 9" % 4.5X10X0.8 1
17 PJ-3040405-02  SWING ELBOW YEVVARY ¥ 1
18 PA-1003503-A0  CYLINDER PV 1
13 (i5536-103-000  CHIP GUARD PLATE F97° bAA%2 1
20 S5-7090710-SP  SCREW 9/64-40 L= 6.8 IhEIZY” 9/64-40 L=6.8 2
21 SH-6063002-TP  SCREW M6 L=30 UVILFEEAVL LN SN 1
22 ¥P-0641601-SC  WASHER [0 AN 3 [ 2
23 (G5516-103-000  LOOP RECEIVER -7 9 1
24 SS-6080410-SP SCREW 1/8-44 1.=4 b3%9T 1/8-44 L=4 A
) SH-6063502-TP  SCREW M6 ].=35_ oYRH? Ik Nk ]
26 G5503-103-000  FIXED KNIFE A7 43R 1
27 5S-2111010-TP  SCREW 11/64-40 L=9.5 IRFIFYT 11/64-40 L=9.5 2
28 G5504-103-000  FIXED KNIFE PLATE IF4AL PIHTR 1
29 $5-2090710-TP  SCREW 9/64-40 1.=7.2 FIRYT 9/64-40 L=7.2 1
30 (19513-103-000  SCREW AZBINT FHF-bAY” 1
31 (i5514-103-000  SPRING AAEHT AT F 1
32 (G5515-103-000  SPRING COLLAR AREFL N F HG- 1
33 G5535-103-000  ADJUSTING RAIL PIT¥AML-N 1
34 SH-1051552-TP  SCREW $3%Y° 2
35 (G5512-103-000  COLLAR - FUAz AT hE _ ]
36 $5-6080810-SP SCREW 1/8-44 L= 8.0 L3y” 1/8-44 L=8 1
37 (G5506-103-000  MOVING KNIFE BASE FUOARRT T A 1
38 SH-6051202-TR  SCREW M5 L=12 oy¥47 34" b H5X0.8 L=12 1
39 G5155-103-004  CYLINDER PLATE, REAR JUABYEA-T7 44T InvyuRt 1
_40 (15655-103-000  HINGE STUD FUOAZS e IV R 1
41 (G5523-103-000  WASHER Y¥IE ITANETT R AT F 1
42 (G5524-103-000  COLLAR IYTE YTIVFTHTR - 1
43 PA-3201101-00  CYLINDER 9APTR IULET 1
44 SM-6054002-TN  SCREW M5X0.8 L=40 uyas PR AL M5X0.8 L=40 4
45 (5753-103-000 _ PIN AARIIIYURT Y 1
46 SM-6062002-TR  SCREW M6 L=20 aypy7 R hE M6 L=20 3
47 ¥WS-0610002-KK  SPRING WASHER 6.1X12.2X1.5 ATFETYT R MB 3
48 (5103-200-000  SCALE FPPI-FHNT - AEYNTY 1
49 G5505-103-000  KNIFE BASE LOCP GUIDE ARETRTA R=TTHTART 1
50 SS-7080510-SP  SCREW 9/64-40 L= 4.6 IEIFT 9/64-40 1,=4.6 1
51 (i5534-103-000 CHIP BLOW F97°7 - 1
52 SS-7090710-SP SCREW 9/64-40 L= 6.8 REIFYT 9/64-40 L=6.8 1
53 G5751-103-000  CYLINDER BASE AAIYURT =P 274 1
54 WP-0641601-SC  WASHER LIBT3 EEL M6 3
55 SM-06062002-TP  SCREW M6 _L=20 nYBIP IR AE WG L=20 1
56 $85-6111010-SP SCREW 11/64-40 L= 9.5 L3%YT 11/64-40 L=9.5 2
57 (:5203-100-000  PLATE B=7° MRS F2-4397 4% 1
58 (5204-100-000  COLLAR B=TNMNT $3-247Y" 4% B3~ 1
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18. EXCLUSIVE PARTS FOR MOL-103NP-C-103L-C (2)
HOL-103NP-C-103L-CH &M (2)
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REF.ND RNOTE

PART NO.

DESCRIPTION

1 (5226-100-040  ADJUST BINDER ASH. POTRARNTAVRT - I3 1
2 (5229-100-000  MOTOR CHAIN TRy E-RFI-Y 1
3 (5310-103-000  LOOP FEEDING MOTOR PLATE THRTIE-2 M)IF 42 1
4 G5311-122-000  LOOP FEEDING ROLLER LEVER MYRTY w-3bAT - 1
S SK-6052802-TP  SCREW M5X0.8 1.=28 UIRTPFE AL MOXO0.8 L=28 1
6 G5306-122-000  LOOP FEEDING BASE A-T7F9RTY PR 1
7 SK-6063502-TR  SCREW M6 L=35 aYBy7 R b 2
8 G5758-103-000  PLATE IFTAN Y2V FadtyL2 1
9 (G5233-100-000  SPRING YRTAFYIINT R 1
10 (5237-100-000  MICROSYITCH DEMLVVEV IV EVE - 1
11 (5235-100-000  DETECTOR MOUNTING PLATE YRTATLI2Y A4YFRYITA2 1
12 SH-4861601-SC  SCREW M2.6 L=16 FATARY" M2.6 L=16 2
13 (5758-103-000  DETECTOR COVER VET AT VY LYSWAINT - 1
14 SS-6111010-SP SCREW 11/64-40 L= 9.5 L79” 11/64-40 1L=9.5 2
1o (5235-200-000  REGULATING SCREW 9FTAFVYIY FA-29FYT 1
16 SM-6053202-TP  SCREW MHX0.8 L=32 oy HET A M5X0.8 L=32 1
17 SS5-4080610-SP SCREW 1/8-44 L=6.4 FATRYT 1/8-44 1=6.4 3
18 G5540-103-000  DETECTION LEVER 9FTA TU1Y AR 1
19 (G5755-103-000  SLEEVE IFTAF T2 9ARN 1
20 (i2431-122-000  BEARING IRIAITH ATFY YR 2
21 G5230-200-000  DETECTOR BRACKET STUD YFTATUIAY ARITY 1
22 (G5308-122-000  LOOP FEEDING BASE GUIDE FTRTA ATART 1
23 (G5309-122-000  NUT PLATE U7 BAq2FYE 1
24 $S-6091210-TP  SCREW 9/64-40 L=12 L33y 9/64-40 L=12 2
29 (i5307-103-000  L.OOP FEEDING L-HEAD BASE ARYRT IR 2T PUYEL AR 1
26 HL-0061802-03 IC 1C 1
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INUIME L CC 1. I INID E 2> o PART S s |
PART NO PAGE REF PART HO PAGE REF PART NO PAGE REF PART NO PAGE REF
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B1805-205-000 2 36 |G5101-103-000 5 20 | G5233-100-000 24 9 1G5362-100-000 13 1
B1812-205-000 2 38 }G5102-103-000 4 16 | G5235-100-000 24 11 | G5363-103-000 13 10
B1817-205-0AB 2 34 1G5103-103-000 4 18 | G5235-200~000 24 15 |} G5364-100-000 13 5
B1818-205-00B 2 3 G5103-200-000 22 48 | G5237-100-000 24 10 | G5366-100-00A 13 12
B1827-280-000 20 28 |{Gb104-103-000 5 25 {G5251-100-000 10 49 | G5366-103-000 13 11
B1828-205-0A0 2 35 {G5105-103-000 5 22 |G5253-100-000 10 32 | G5367-100-000 13 186
B2107-816-000 11 25 | G5106-103-004 5 18 |G5253-100-000 10 35 | Gb370-100-004 12 28
B2107-816-000 12 6 | G5106-103-00B 5 19 |G5253-100-000 10 42 | G5370-100-000 12 27
B2548-280-000 - 4 6 | G5106-103-000 5 17 1 G5253-100-000 10 45 | G5383-103-000 12 26
B2549~280-000 4 7 {G5107-103-000 5 13 }G5253-100-000 10 58 }G5400-103-0A0 16 6
B7101-761-BA0 16 55 | G5108-103-000 4 27 |G5253-100-000 10 62 | G5416-103-0A0 16 1
B8101~552-000 20 5 | G5109-103-000 4 21 1G5254-103-00A 10 31 | G5417-103-000 16 11
B9102-761-000 20 14 | G5110-103-000 5 4 | G5254-103-00B 10 40 | G5419-103-000 16 17
B9102~771-000 20 10 1G5111-103-000 5 5 | G5255-103-00A 10 34 {65420-100-000 16 9
B8103~771-000 16 65 |G5112-103-000 5 3 1 G5255-103-00B 10 43 {G5421-100-000 16 3
BG109-012-000 20 7 |G5113-103-000 4 30 | G5255-122-000 & 24 | G5453-100-000 16 35
BS110-012-000 20 9 ]G5114-103-000 4 19 | G5256-103-00A 10 37 | G5454-103-0A¢ 16 47
BG111-012-000 20 & 1G5115-103-000 4 31 |G5256-103-00B 10 46 | G5457-100-0AD 16 50
BG112-012-000 20 13 | G5116-100-000 4 13 | G5257-103-00A 10 57 | G5501-103-000 22 11
BS113-012-000 20 12 }G5116-103-000 3 23 | G5257-103-00B 10 60 |G5502-103-000 22 15
B9121-012-0A0 20 29 | G5117-100-000 4 14 }G5257-103-00C 10 59 | G5503-103-000 22 26
G5117-103-000 5 6 | G5257-103-00C 10 61 | G5504-103-000 22 28

CS-1401113-TH 2 26 |G5118-103-000 5 & | G5262-103-000 10 10 | G5505-103-000 22 49
(G5118-103-000 3 26 |G5263-103-000 10 25 | G5506-103-000 22 3

D1405-L7A-M00 5 27 | G5120-100-000 4 11 |G5265-103-000 10 & 1G5507-103-000 22 12
D2120-555-C00 6 6 |G5120-103-000 5 7 | G5266-103-000 10 26 | G5511-103-000 22 14
D3164-555-B00 2 7 | G5122-100-00A & 22 | G5267-103-000 10 52 | G5512-103-000 22 35
D3164-555-B00 2 11 {G5122-100-000 & 21 | G5268-103-000 10 56 | G5513-103-000 22 30
D6110-555-B00 14 6 | G5122-103-000 3 4 | G52698-103-000 & 19 |G5514-103-000 22 31
D9103-555-D00 20 11 }G5123-103-000 3 2 | G5271-103-000 10 24 | G5515-103-000 22 32
(G5124-103-000 4 39 | G5272-103-000 10 7 | G5516-103-006 22 23

EG602-701-000 20 19 | G5125-103-000 4 34 | G5273-100-000 10 20 }G5517-103-000 22 4
ES603-603-000 18 39 jG5126-103-000 3 25 }G5274-100-000 6 12 {G5521-103-000 22 2
(5127-103-000 6 21 |G5274-100-000 10 22 | G5523-103-000 22 41

GBC-02611000 14 7 |G5129-103-000 3 16 | G5274-100-000 16 61 | G5524-103-000 22 42
GHP-03503000 16 42 | G5135-103-000 5 21 |G5275-100-000 10 21 | G5525-103-000 22 5
GHP-03524000 3 20 |G5153-103-000 7 16 |G5275-103-000 12 37 | G5534-103-000 22 51
GHP-03525000 12 14 1 G5154-103-000 7 14 | G5276-103-000 & 28 |G5535-103-000 22 33
62431-122-000 24 20 1 G5155-103-00A 22 39 | G5277-103-000 10 2 | G5536-103-000 22 19
(5005-103-000 3 9 }G5155-103-000 8 1 | G5278-163-000 10 54 G5540-103-000 24 18
G5007-103-000 6 1 (5156-~103-000 7 28 |G5280-100-000 12 43 | G5552-500-000 16 33
G5008-103-000 6 17 |G5157-122-000 7 22 |G5280-103-000 16 63 | G5558-100-000 20 6
(5009-103-000 16 52 | G5158-122-00A 7 23 |G5281-100-000 12 46 | G5563-100-000 20 1
:5010-103-000 6 10 | G5158~122-00A 20 15 | G5280-100-000 10 33 1 G5564-100-000 20 2
(5018-100-008 16 53 | G5158-122-00B ~ 7 24 |G5290-100-000 10 41 | G5565-100-000 20 4
(G5019-100-000 3 19 |G5158-122-00B 20 26 | G5291-100-00A 16 36 | G5570-100-000 20 24
G5019-100-000 7 6 |G5159-100-000 & 30 |G5291-100-004 10 44 | G5571-100-000 20 25
G5019-100-000 12 13 [ G5160-100-000 7 7 | G5291-100-00B 10 38 | G5655-103-000 22 40
G5018-100-000 12 50 | G5161-103-000 7 17 | G5281-100-00B 10 48 | (G5656-103-000 12 47
G5020-500-000 6 2 | G5162-103-000 7 11 | G5295-100-000 10 39 | (G5660-103-000 10 4
G5027-106-000 4 1 (G5164-100~-00A 7 18 | G5295-100-000 10 47 1 G5661-103-000 10 12
G5027-100-000 & 10 | G5165-100-00A 7 19 |G5302-103-000 11 16 | G5662-103-000 & 13
G5027-100-000 8 25 1G5165-100-00A 20 16 | G5303-100-00A 11 3 | G5670-103-000 7 33
(i5027-100-000 10 18 | G5168-100-000 7 30 {G5305-100-00A 7 29 | G5671-103-000 7 2
G5027-100-000 13 33 ] G5169-103-000 7 & 1 G5305-100-00A 20 27 }G5671-103-000 20 20
G5028-100-000 6 9 | G5170-100-000 7 9 | G5306-122-000 24 6 | G5672-103-000 7 3
(G5029-100-000 20 17 §G5171-100-000 7 21 {G5307-100-000 11 & | G5673-103-000 7 4
G5030-103-000 6 3 ] G5173-100-000 7 31 {G5307-103-000 24 25 | G5673-103-000 20 30
(G5031-100-000 6 20 |G5174-103-000 8 6 {G5308-122-000 24 22 | G5680-103-000 12 19
(G5031-100-000 8 g | G5177-100-004 8 3 1G5309-122-000 24 23 | G5681-103-000 12 18
(5034-103-000 6 8 1G5183-103-000 & 11 |G5310-100-000 11 g | G5682-103-000 12 20
(G5038-100-000 6 11 |G5184-103-000 & 27 1G5310-103-000 24 3 | G5683-103-000 12 33
(5039-103-000 3 18 | G5185-103-000 8 20 |G5311-122-000 24 4 | (G5684-103-000 12 31
G5040-103-000 4 28 | G5186-100-000 10 13 | G5315-100-004 13 24 | G5685-103-000 12 32
(5040-103-000 5 11 |G5187-103-000 10 29 | G5351-100-00B 13 23 | G5690-103-000 16 18
G5051-500-000 6 4 | G5188-103-000 10 5 | G5352-103-000 1215 | G5691-103-000 16 19
G5052-100-004 3 15 | G5192-100-000 7 26 |G5352-103-000 12 48 | G5683-103-00A 16 49
G5058-100-000 4 5 [ G5193-103-000 10 15 | G5354-100-00A 13 3 1 G5693-103-000 16 48
(G5058-500-000 & 16 | G5183-103-000 12 39 | G5354-100-00B 13 4 | G5685-103-000 16 12
G5061-100-000 4 4 1G5195-100-000 12 40 | G5355-100-000 13 32 | G5685-103-000 16 66
G5061-100~000 16 14 | G5203-100-000 22 57 |G5356-103-000 13 18 | G5696-103-000 16 69
(5083-100-000 5 15 | G5204-100-000 22 58 |G5357-103-000 i3 17 | G56989-103-000 16 20
G5089-100-000 4 3 1 G5224-100-000 7 32 |G5359-103-000 i3 15 | G5689-103-000 16 68
G5089-160-000 8 & | G5226-100-040 24 1 1G5360~103-060 13 7 | G5701-100-004 11 5
G5089-100~000 13 20 | G5229-100-000 24 2 |G5361-103-000 13 14 §{ G5701-100-000 11 4
(G5089-100-000 16 16 | G5230-200-000 24 21 | G5362-100-00A 13 2 | G5704-100~000 13 27
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G5705-100-000 11 20 | HL-0000500-00 18 17 | PJ-3040405-02 4 40 | S¥-6053202-TP 24 16
G5706-100-000 i 11 | HL-0012200-00 18 18 | PJ-3040405-02 22 17 | SH-6054002-TH 22 44
G5707-100-000 1329 | #L-0012500-00 18 19 | PJ-3040651-01 16 38 | SH-6081002-TP 12 9
G5708-100-000 11 19 | HL-0012800-00 13 2 | PJ-3040651-01 16 62 | SH-6061002-TP 1217
G5710-103-000 12 8 | HL-0013600-00 18 10 | PJ-3080400-02 12 4 | SH-6061002-TP 14 13
G5711-103-000 13 34 | HL~0014400-00 18 7 | PJ-3090051-01 16 41 | SH-6061552-5P 4 7
G5712-100-040 11 1 1HL-0016100-00 19 7 | PS-0160122-KH 8 29 | SH-6061552-3p 11 17
(5713-100-000 11 30 | HL-0023800-75 18 55 | PS-0200122-KH 8 17 | SH-6061552-3p 12 53
G5713-103-000 11 21 } HL-0025700-00 18 & | PS-0200142-K0 S 2 | SM-6062002-TP 3 21
(5714~100-040 11 27 | HL-0028600-00 18 5 | PS-0300201-KP 13 26 | SM-6082002-TP 12 11
G5716-100~000 11 26 | HL-0031500-00 18 15 | PS-0300242-K0 7 27 | SH-6062002-Tp 22 bb
G5717-103-000 12 2 1 HL-0033600-C0 18 6 | PS-0500102-KH 7 13 | SH-6062002-TR 22 46
(5718-100-000 11 22 | HL-0034800-00 18 4 | P¥-0351400-00 16 70 | SH-6083CG02-TP 22 21
(5721-100-0A0 11 13 | HL-0034900-00 18 3 [ PV-1305310-00 16 64 | SH-6063¢12-CP 11 18§
(5722-100-00¢ 11 14 | HL-0036200-00 18 14 | PV-1505270-00 16 71 | SM~8083502-TP 22 25
G5723-100-000 1115 | HL-0058700-00 18 13 | PX-5000110-00 16 44 | SH-6063502-TR 24 1
G5752-103-000 22 6 | HL-0061802-02 18 9 SH~-6067552-Tp 12 21
G5753-103-00C 22 45 | HL-0061802-03 24 26 | RE-0300000-K0 4 15 | SH-6082502-TP 12 22
G5754-103-000 22 1 | HL-0062400-00 18 11 | RE-0300000-K0 13 25 | SH-60895062-TP 12 28
G5755-103-000 24 19 | HL-0062500-00 18 22 | RE-0400000-K0 3 17 | SK-8060602-TP 11 12
G5758-103-000 24 13 | HL-0062600-00 18 12 | RE-0400000-K0 6 13 | SH-8082502-TP 12 24
G5759-103-000 24 & | HL-0062700-00 19 & | RE-0400000-K0 10 23 18S-1080510-5P 5 16
G5760-103~00¢ 22 9 | HR-0017010-10 18 40 | RE-0400000-K0 12 16 | 85-1110840-5P 2 31
G5774-100-000 14 9 | HR-0017010-10 19 g | RE-0400000-K0 12 52 | 55-2090710-7P 22 29
G6002-103-040 14 12 | HR-0017010-20 18 41 | RE-0500000-K0 10 14 | $8~2111010-7P 22 27
G6002-103-0AC 18 1 | HR-0017010-30 18 44 | RE-0500000-K0 12 41 | SS-4080610-SP 3 5
G6003-122-040 14 15 | HR-0017¢10-40 18 47 | RE-0500000-K0 12 44 | SS-4080610-SP 7 10
G6003-122-0A0 19 1 | HR-0017015-20 18 45 $5-4080610-5P 7 15
G6004-103-00A 14 10 | HR-0017022-20 18 49 | SD-0600321-SP 2 13 |S85-4080610-SP 11 23
G6004-103-00B 14 11 | HR-0017027-10 18 48 | SK-3312001-SD 16 21 | SS-4080610-SP 1129
G6061-103-000 16 24 | HR-0017033-10 18 46 | SH-0041001-SC 14 17 | 85-4080610-SP 13 g
G6062-103-000 16 26 | HR-0017047-10 18 42 | SH-0051001-SC 16 36 | SS-4080610-SP 24 17
G6063-103-00¢ 16 30 | HR-0017082-10 18 43 | SH-0051001-SC 16 59 | $5-40800620-TP 2 29
G6064-103-000 16 28 | HR-0132033-20 18 38 | SM-1051552-TP 22 34 |SS-4090515-SP 10 55
(G6065-103-000 16 27 | HR-0185012-P0 19 10 | SH-4030501-SC 14 1 | S5-4121215-$? 6 18
(G6066-103-000 16 31 | HR-0186015-10 19 12 | SH-4030601-SC 14 3 | 85-5060220-5P 8 3
(G6067-103-000 16 25 | HT-0002400-00 18 24 | SH-4361601-3C 13 19 | S5-6080410-Sp 4 1
(G6068-103~000 16 29 | HT-0024200-00 18 25 | SH-4861601-SC 16 15 | SS-5080410-8p 1 3¢
G6070~103-000 16 22 | HT-0024300-00 18 26 | SM-4861601-SC 24 12 | SS-5080410-5P 22 24
G6071-103-000 16 23 | AT-0024400-00 18 16 | SH-4862001-SC 4 2 | S8-8080810-5P 22 36
G6075-122-000 19 6 | HX-0002300-00 16 7 | SH-4862001-SC 6 5 | SS-8091210~TP 24 24
G6151-103-000 16 58 | HX-0011900-00 18 21 | SH-4862001-SC 6 19 |SS-6111010-5p 4 35
G6152-103-000 14 18 | HY-0000500-00 18 20 | SH-4862001-SC 8 7 | 885-5111010-SP 4 36
(G6153-103-000 14 20 SH-6031002~TP 14 19 | SS-5111010-3P 7 1
(G6186-103-000 16 32 | MAT-80143T00 20 18 | SH-6041002-TP 14 16 | S5-8111010-SpP 8 4
G6190-103-040 12 7 | HAV-02171000 18 50 | SM-6041602-TP 22 10 | 85-5111010-SP 10 1
(G9140-122-000 20 3 | MAV¥-02171000 18 13 | SH-6043202-TP 10 11 | 88-8111010-SP 10 27
MC-2005012-0T 20 22 | SM-6044052-TP 11 28 |S§8-6111010-5P 6 13
HA-0008800~-00 18 23 | MDP-170B190T 20 21 | SM-6051002-SP 12 38 | 85-8111010-SP 22 b6
HA-0008200-10 16 34 | MDP-170B210T 20 23 | SM-6051002-TP 16 39 {SS-8111010-SP 24 14
HCL-500B10S1 19 4 | HTH-42238307 16 54 | SM-6051202-Sp 8 14 | SS-8111010-TP 2 28
HCH-250C0151 18 34 | HTJ-HS00000S 16 56 | SM-6051202-TP 11 31 | SS-5111210-SP 5 g
HC-0002200-00 18 30 | HTS-HJ100001 16 67 | SK-6051202-TP 12 36 ]3S-5111210-5p 7 25
HC-0005800-00 1 5 | H8808-301-000 16 57 | SH-6051202-TP 12 51 | S8-6151712-Tp 2 32
HC-0011400-00 18 32 SH-6051202-TP 13 31 |S8-8151712-TP 3 1
HC-0011900-00 18 36 | NM-6050002-SE 16 37 | SM-6051202-TR 22 3 SS-7080510-TP 5 28
HC-0012200-C0 18 37 | HM-6080001-SC 12 25 | S¥-6051552-SP 4 24 | S8-7080510-SL 7 34
HC-0012200-00 19 5 | HS-6110310-SP 2 16 | SM-6051552-TP 22 7 1 S8-7090510-SP 10 50
HC-0016800-00 19 18 | NS-6110350-SP 16 5 | SH-6051602-TP 3 3 | 885-7090510-SP 11 7
HC-0016300-00 19 15 | NS-6120310-SP 2 14 | SM-6051602-TP 12 5 | 88-7090510~SP 12 3
HC-0035800-00 18 31 | NS-8620310-SP 2 20 | SH-6051602~TP 12 34 | 85-7090510-SP 16 2
HC-0078033-P0 13 33 SH-6051602-TP 13 28 | SS-7090510-SP 16 3
HC-0086010-S0 18 56 | PA-1001801-40 4 10 | SH-6052002-TP 3 22 }SS-70905:10~SP 16 10
1G-0002800-00 19 2 | PA-1002502-A0 7 5 | SH-6052002-TP 3 24 }S8S-70905:0-SP 22 50
HG-0015900-00 i8 28 | PA-1003503-A0 22 18 | SH-6052002-TP 4 20 |SS-7090610-SP 8 15
BG-0027300-00 18 29 | PA-1508501-A0 10 9 | SH-6052002-TP .4 26 | SS-7090710-SL 720
HGE-0027400-00 18 27 | PA-1605001-A0 6 16 | SM-6052002-TP 4 32 |SS-7090710-SL 7 35
EG-0027500-00 19 14 | PA-1605001-A0 16 60 | SH-6052002-TP 8 5 | 8S-7090710-SL 8 2
HG-0027600-00 19 17 | PA-2002506-A0 13 22 | SM-6052002-TP 11 6 | SS-7080710-SL & 31
HG-0027800-00 18 11 | PA-3201101-00 22 43 | SH-6052002-TP 1110 | SS-7080710-SL 10 18
HK-0194000-60 19 16 | PC-0105080-00 3 14 | SH-6052002-TP 12 35 |8S-7090710-SL 10 53
HK-0194000-80 i 3 | PC-0105080-00 10 3 | SH-6052002~TP 13 30 | SS-7090710-SL 11 2
HK-0211000-30 18 54 | PF-0251010-40 16 43 | SH-6052002-TR 22 3 | 85-7090710-SL 12 1
HK-0211000-60 18 53 | PF-0251010-00 16 46 | SM-5052502-SP 8 18 | SS-7090710-SL 13 6
HK~0211000-70 3 52 | PF-0852020-00 16 45 | SM-6052802-TP 11 24 }8S-7090710~SL 13 8
HK-0211000-80 18 51 'PJ-0151050-01 12 49 | SM-6052802-TP 24 5 | S8-7090710-SL 1313
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55-7090710-SL 14 8 |135-35158 2 10

55-7080710-SP 4 9 | 135-35208 2 21

$5-7090710-SP 4 22 | 135-35356 2 22

SS-7090710-SP 4 38 |135-35406 2 2

SS-7090710-SP 5 23 |135-35505 2 1

$§-7090710-SP 6 7 | 135-35604 2 4

3$5-7090710-SP 22 13 | 135-35703 2 1

$S-7090710-SP 22 20 |135-46007 6 14

$8-7090710-SP - 22 52
$5-7090920-SP 13 21
SS-7110710-SP
SS-7110740-TP
SS-7110740-TP
358-7110840-SP
SS-7110840-SP
SS-7111110-TP
SS-7111120-SP
55-7111410-8P
SS-7111410-8P

—_

B —

O WORNNINIDUTT S WDRN RN
=N
[n\)

5S-8110310-5P 8
SS-8111251-SP 15
$§5-8150510-TP 1 6
$5-8150810-SP 7
$5-8150810-SP 3
SS-8150810-SP 1
$5-8150810-SP 12
$5-8150810-SP 10 28
$5-8150810~-Sp 12 45
$S-9111010-SP 22 33
SS-9111510~-SP 16 4
SS-9151610-3R 2 25
$5-9660940-TP 2 27

WP-0320501-SC
¥P-0320501-SC
YP-0330500-0F
YP-0450801-SD
VP-0450801-SD
VP-0450801~SD
WP-0450801~SD
¥P-0450801-3D
YP-0450801-SD
WP-0450801-SD
WP-0450801-8D
WP-0450801-SD 10 17
WP-0450801-SD 10 19
WP-0450801-5D 10 51
WP-0450801-SD 22 16
WP-0501016-5C 4 25
¥P-0501016-SD 16 40
WP-0531001-SC 14 14
WP-0641601-SC 22 22
WP-0641601-SC 22 b4
WP-0651001-SB 12 10
WP-0651001-58 12 12
WP-0841601-SC 12 30
WS-0310002-KN 14 5
¥S-0610002-KH 22 47
¥S-0820002-KP 2 23

—_—
[o5 R R I3, RN SIS IO N
[\
[N

135-21760 2 13
135-23709 2 24
135-25209 2 23
135-36951 3 6
135-31058 5 1
135-33302 3 8
135-33401 3 13
135-33500 4 33
135-33807 5 14
135-33906 3 12
135-34052 5 10
135-34300 2 19
135-34409 2 5
135-34508 2 3
135-34607 2 6
135-34755 2 9
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HELGKSD . SHEHERE
To order or for further

JUKI CORPORATION information,

please contact :

#ION—VIANIBRURDIEHFELLEETIHELBNET, )

* The description covered in this parts list is subject to change for improvement of the commedity without notics.
#TM—Y AR, 1994EF I BREDERHRTEE - RILEZEDTT,

* This parts list is edited and printed in accordance with the product specifications as of September 1994

Printed in Japan (Te)




